
Model UR 18DSML  
CORDLESS TV & RADIO

LIST NO. K855

(E1)
2017·6·27

B
B

A

A

38

1

2

3

5

6

7

8 9

10

11

12

13

11

1

16
17 18

19

22
21

11

4

5

26 29

1

1

1
1

1

25

27
28 30

36

34

35

39

40

32

33

31

8

8

41

42

43

31

23
24

14

15

37

48

24

54

44
45

46
16

53

47

50

51
52

46

16

45

44

42

43

41

49



06  - 17

UR 18DSML

- 2 -

B

B

79

80

80

80

80

80

71 71 71

71

71
71

71

71

71

71

71

71

71

71
71

71

71

71

72

72

72

72

72

72

74

78

73

76 77

72

77

80

74

75

76

79

77

77 78

79 77 76 75

74

75
72

72

72
74

76

77

79

79

77

75

74

76

78

79

77

76

74

75

77

77

77

73

73

73

73

73

73

73

73 73

73

73

73

73

73

73

73

75

73

503

501 502

506

505
504



PARTS UR 18DSML

   DESCRIPTION     REMARKS

1 370845 TAPPING SCREW (W/FLANGE) D3 X 10 15

2 370868 BATTERY COMPARTMENT SET 1

3 370867 BACK HOUSING SET 1

4 371878 RUBBER WASHER 2

5 372723 TAPPING SCREW (W/FLANGE) D4 X 18 6

6 371876 ROD ANTENNA 1

7 NAME PLATE 1

8 338364 TAPPING SCREW (W/FLANGE) D2 X 8 9

9 370863 ADAPTER STORAGE CASE 1

10 338388 UPPER CONTACT BRACKET 1

11 338399 TAPPING SCREW (W/FLANGE) D2.3 X 8 8

12 339154 BATTERY TERMINAL 1

13 338389 LOWER CONTACT BRACKET 1

14 338407 INTERNAL WIRE (B) 1

15 338406 CONNECTOR D 1

16 338398 MACHINE SCREW (W/FLANGE) M3 X 8 9

17 372786 WASHER D7 X D4.2 X 0.3 1

18 370843 PRESSING PLATE G 1

19 370844 PAL TERMINAL PCBA 1

21 338410 SCREW M3 1

22 338387 BATTERY COVER 1

23 338404 CONNECTOR B 1

24 338405 CONNECTOR C 2

25 370859 SILICON KEYPAD 1

26 338394 DC JACK BRACKET 1

27 370860 KEY PLATE 1

28 372722 TAPPING SCREW (W/FLANGE) D1.4 X 8 8

29 338396 DC JACK 1

30 370865 KEYPAD PCB 1

31 371879 TAPPING SCREW (W/FLANGE) D2 X 7 15

32 370851 LCD 1

33 370849 PRESSING PLATE A 2

34 370862 PRESSING PLATE C 1

35 370864 PRESSING PLATE E 1

36 370850 PRESSING PLATE B 2

37 371882 CONNECTOR CABLE 1

38 372721 TAPPING SCREW (W/FLANGE) D2.6 X 8 3

39 370846 PCB 1

40 370847 PRESSING PLATE D 1

41 338370 SPEAKER GRILL SET 2

42 338377 SIDE PLATE 2

43 949811 HEX. SOCKET HD. BOLT M4 X 8 (10 PCS.) 6

44 338402 SPEAKER RESISTANCE STRIP 2

45 338395 SPEAKER (DSDL) 2

46 371880 WATER RESISTANCE STRIP F 2

47 371883 RUBBER HINGE HOLDER 1

48 371881 CONNECTOR E 1

49 371877 RUBBER HINGE 1

50 370857 FRONT TERMINAL COVER 1

51 370855 PRESSING PLATE F 1

6 - 17 - 3 -          *ALTERNATIVE PARTS

ITEM 
NO. 

NO. 
USED 

NO. USED 

CODE NO. 

NO. USED 

NO. USED 

CODE NO. 



PARTS UR 18DSML

   DESCRIPTION     REMARKS

52 370854 WATER RESISTANCE RING 1

53 370861 TAPPING SCREW D1.7 X 7 3

54 371884 FRONT HOUSING SET 1

71 372724 HEX. SOCKET HD. BOLT M5 X 18 18

72 372725 HEX. SOCKET HD. BOLT M5 X 10 12

73 949431 BOLT WASHER M5 (10 PCS.) 24

74 338380 UPPER PROTECTOR 6

75 371885 SHORT LEVER SET 6

76 338381 LOWER PROTECTOR 6

77 302012 NUT M5 (BLACK) 18

78 338368 LONG LEVER SET 3

79 338373 ABSORBER SET 6

80 339114 RUBBER WASHER 6

   DESCRIPTION     REMARKS

* 501 371887 AC-ADAPTER (EURO) 1

* 501 371889 AC-ADAPTER (AUST) 1 FOR AUS,NZL

* 501 371888 AC-ADAPTER (UK) 1 FOR GBR

502 371894 PROTECTION SHEET 1

503 AA BATTERY 2

504 AAA BATTERY 2

505 371891 REMOTE CONTROLLER 1

506 371893 EXTERNAL ANTENNA 1

- 4 - Printed in Japan 6 - 17

                                        (170627N) 

          *ALTERNATIVE PARTS

STANDARD  ACCESSORIES  

NO. 
USED CODE NO. 

ITEM 
NO. 

NO. 
USED CODE NO. 

ITEM 
NO. 


